POWER
STEP
Model No.PSA-D11R-F/L & RH WW

Serial No.:D11R-RHW -

Complete with Wrap-around Walkways

Manual for Cat D1 1R Dozer

FOLDING LADDER

~

Date Manufactured: Oct. 2011

PSA-D11R-F/L & RHWW 5-4-13a



FOLDING LADDER POWER

Caterpillar D1 1R Dozer STEP
CONTENTS
Page 3 Section 1 Installation and Mounting instructions
Installation Drawings
10 Section 2 Recommended Maintenance procedure
11 Section 3 Operating Procedure
Section 4 Drawings and Repair Parts lists
12 4  Assembly Complete
13 4-1 Ladder Assembly
Parts List
14 4-2 Landing Assembly LHS (+ NG Version)
Parts List
18 4-3 Landing Assembly RHS (+ NG Version)
Parts List
22 4-4 Landing Assembly Rear (+ NG Version)
Parts List
26 4-5 Spreader Assemly
Parts List
28 4-6 Drive Unit Assembly
Parts List
30 4-7 PROP Assembly
Parts List
31 4-8 Hydraulic Cylinder
Valve Diagram
Parts List
33 4-9 Power Pack
Parts List
36 4-10 Electrical Controls

PSA-D11R-F/L & RHWW 5-4-13a

Parts List
Material Kit Supplied

Wiring Diagrams



FOLDING LADDER POWER
Caterpillar D1 1R Dozer STEP

Section 1 Installation Instruction Drawings

NOTE
Follow all on-site/Mine lif ting and safety procedures when inst  alling
Power Step Landings to Dozer .

PROCEDURE (Mounting blocks)

See Drawing 22 521 (Page 4)

1 Remove grille plates from the rear of both mudguards.
Remove the light and/or horn from the rear of the left-side mudguard.
Draw out wiring for future re-use.

2 Weld the Mounting Pads to the rear of the mudguards, in the corners made by the
mudguard top plate and vertical inner plate, and in the corner made by the rolled
outer edge of the mudguard top plate. All the rear mounting pads fit hard against
the folded rear mudguard infill. All these mounting pads have bevelled edges to
clear existing welds in the corners.

3 Measure forward from the back surfaces of the rear mounting pads and down from
the top surface of the mudguard decks to locate the side mounting pads. Weld
these mounting pads in position.

See page 5 for further Procedure.

Pg3

PSA-D11R-F/L & RHWW 5-4-13a




FOLDING LADDER

POWER
STEP

Caterpillar D1 1R Dozer

22 521

Installation and Mounting Instructions

\\

‘0un Mg ‘dS 10D $GST SY

sbuipiom

M3IA AOvd

(3

S]] 86

"}ns 03 jassnb Jo

2)p|d 0} uoISUS)Xa }ij/axpw ‘3}pjd pauloLl ODJUOD JOU S0P H20Ig JI
*pJonbpnw apisul 83pjd pauljoul O} OS|D P|ap ‘SPISNO PloM [DII}IBA

£0 S8L TC Pdold
by Jainp Jpay

uioy ®
1yb1| eAowey

(JDaJ } woyoq ‘doy)
"M} Q1 S8pis ¢ plaM

20 68/ 2z o
BYN Jauu] Jamo Joay

M3IA 3dIS 1437

Swp 950Ly aRaNgD o
0} pasn ag Aow o % _
66°LC61Z 2yoidwaL b2 PIA N
5 | 05 ssu 0g P
T T ||/ H—F ‘ORI Woljoq B
_ / . [ N .mLy!/_ 0] PIBM "SpPu® PIRM
S C 5 0 G8L CC
R s pod BN opiS
= o] = -mﬂmv e e
[ = \ .
_ H (4081 § wopjoq ‘doy)
a = A "M QF Sopis ¢ PlOM
N . 10 S8L 2. 0o
2)p|d pJonbpnuw :o_m_._mﬂ_vuw% wm,mw;cocﬂ I B3 Jauu] doj Jpay

[p}uoZIIOY JO BpISIApUN
WoJj UMOP PaINsDapy

66°L561 opojdwa)

06

062¢

\

1844

ally 0
‘0G sl 0G PIOM
JUSRWIIeYUl WOY}oq 1
do} piep "spue plom

0 S8/ 2¢

N
5N

3ais L4371

P

=

|

¥0 G8L TT
spod BN epis

0L

*paliddns sp aADaT
\.Loyuﬁoa pup yb1]

e

/

|

§\

©

(4]

'payddns sp aADaT

J.wu#c_a. Buqunow dayg
\

/4

.

\

3dIS LHOIN

¥0 GBL 7T
spod BN opIS

\ *paliddns sD 8ADaT
*1030930.d pup Jybi

Pg4

PSA-D11R-F/L & RHWW 5-4-13a



FOLDING LADDER POWER
Caterpillar D1 1R Dozer STEP

Installation and Mounting Instructions
See Drawings Page 6,7 and 8

PROCEDURE

1. Fit Mounting Blocks per Drg 22 521

2. Per View 2, Spreader Plate: Fit Spreader Plate 22 780 to rear mounting blocks. Use
Washer Plates and washers under bolt heads - ensure maximum
engagement of bolt threads in blind threaded holes. Washer Plates not shown in
most Views in this drawing.

3. Fit Isolator Brackets: 21 930 (See Views A,2 & 3).
Fit Side Landing Beam 22 970 with Ladder Shaft and Drive already
assembled,supported bylsolators.

4, Fit Ladder. Using Spacers (within Actuator Cylinder Mounting 21 954), adjust drive
so gears are not loaded when ladder is lowered.
Clamp PROP Mtg Beams in position shown in View 1 and mount PROP 21 945
Adjust position so that, with PROP attached to Isolators ladder gear drive is not
loaded when ladder is fully raised. Attach PROP System Mounting Frame 21 987
atop cabin, on ROPS unless similar is already fitted by customer.
Weld Beams to Frame, 6¢cfw where visible from above

5. Per Views 1,4 & 6. Complete Assembly and PROP System.

6. Per View 4,5 & 6: Fit Rear Walkway. Fit Handrails.

NOTES.
The drive, ladder stops and/or PROP system are to be adjusted so that in both the
Ladder Up (Travel) position and Ladder Down (Climb) position, the actuator gears
and cylinder are not loaded.

PSA-D11R-F/L & RHWW 5-4-13a



FOLDING LADDER POWER
Caterpillar D1 1R Dozer STEP

Section 1 Installation Instruction Drawings - 22 520 Page 1

Brackets 22 928

Rear Landing

Roof Button 219B7.16
Weld to ROPS roof plate

VIEW 1

Locate rectangular border frame
centrally over roof plate of ROPS

PROP System Mtg Frame |

21 987

E
o
(5]
om
o
£
he)
c
o
—
(4]
o
(2]

22 970

{Mounting Blocks 22 785]
Weld to ROPS roof plate

Rear Sgreader Plate

Fully weld Posts on to
Mounting Frame
22 78
VIEW 3

Isolator Mtg 21 930

o

£

(72}

SE

3

g2

m'U

ﬂl:

o

9T

g+

= wn

=3

o o

23 £

=2 =]

= a2
©
=
=
52,
585
28x<
e £~
O O+
o.c3
=1
-
52
€55
552
o=

R Side Platform

Handrails-

VIEW 4

Lodde 21.924

Side Platform

Handrails-
22.787

Side Landing Floor

22.786

Pg6

PSA-D11R-F/L & RHWW 5-4-13a



FOLDING LADDER

POWER
STEP

Caterpillar D1 1R Dozer

- 22.520 Page 2

Installation Instruction Drawings

Section 1

G M3IA

9 M3IA

€6 Te Ul
ysng 40}0|os]

80/6'1C wpag Wiy

Buipuo apis o} o8 {
1€6'T¢  S10}D0S] M W
U,J0 - 13%90.g uld JOID|OS] d

~ddp jubry pup a7 1oid dwojy
20 S00 ZZ
8L TC

Inipuny Buipun Joay Jojojos [
€0 G00 7T )

10JpucH 0} PRM

1ox001g 3y
10 GO0 ZZ

H

‘woag Mojaq
1} 9piseq ) Hous
21020 W3 3PS
0} SJUBWIYIDRD |IY

29/6'1C Mg
Uid 1O Ju0. 4

€¢6'1¢ Ud V0g61e
ysng Jojojosy| BIN Joypjos|
761z 1dds wpag
g uld J03Dj0S]

80/6°T¢_woag bupuo apig|
[98L g 10014 bupun? apis]

18L7CC
wiojiold @pIS 7
-S|IDJpUDH

Pg7

PSA-D11R-F/L & RHWW 5-4-13a



FOLDING LADDER

POWER
STEP

Caterpillar D1 1R Dozer

Section 1

- 22.520 Page 3

Installation Instruction Drawings

.16 1C
awpJi4 By aAlQ

Japuk

€0 0¥6 T¢ J4adaay
6G6 [¢ 4039 J0}O3S

V90l 1z 210id BIN yoyms xoud
20 166 12_dog BN yopms xo.d

“}ins 0} Jayspm 320|/6ulids yym pup ‘ynu
Jopun pup ppay Japun J3YSDA }D|} YUM Paj} -
6°0149 @Jo sjjoqjo -

9SIMJaY}0 9jou Ssajupn

=

1099 10)99g
}0 gny o} sjjoq

= B i

10 166 12
NS YOUMS XO0Ud

¥G6 12 DIN

Japuiiky Joyonyoy g

|l

¥G6'1C  DIN uns 0} s4900ds

Japuyk9 Joyonjoy

o

LL61C
HDYS J0Ald

U
/ ¥86 1¢C
pJong aALQ

}o%90.4g buijunop

10}0DJ} pJDMO} }D3)
}D3|) JO 8pIS}NO S0

sAomp }9390.g bBurjunop

Pg8

PSA-D11R-F/L & RHWW 5-4-13a



FOLDING LADDER POWER
Caterpillar D1 1R Dozer STEP

Section 1 Installation and Mounting Instructions  (cont.)
Maintenance Notes

NOTE
Follow all on-site/Mine lif ting and safety procedures when inst  alling
Power Step Landings to Dozer

WARNING

Raising the POWER STEP Ladder by external means can create a vacuum in the
hydraulic cylinder and create the opportunity to allow air into the hydraulic system,
defeating the inherent safety features of the POWER STEP.

This must be avoided, to maintain safe operation of the POWER STEP.

In instances where the use of external means to raise the Ladder must be used, please
follow the following instructions:

Loosen hard plumbed hydraulic lines on cylinder side of lock valve on cylinder.

Raise Ladder by available means.

Note: Make necessary arrangements to collect displaced oil, and be aware that air enters
the piston side of the cylinder as platform is raised.

Lock in raised position.

Re-tighten hydraulic fittings.

SECURE THE LADDER IN THE RAISED POSITION, MECHANICALLY, CHAIN &
TAGOUT THE POWER STEP

To recommission the POWER STEP:

Loosen hydraulic fittings on cylinder side of lock valve.

Note: Collect displaced oil.

Lower Ladder to lowest position, using alternate safety approved means, fully retracting
cylinder. Ensure all personnel are clear of step radius.

Operate electrical control switch to purge air from the hydraulic line systems, lock valve
and cylinder.

Tighten the hydraulic fittings either side of lock valve to restriction fitting.

Cycle step unloaded several times to purge all air from hydraulic system.

The Power Step will not operate correctly if there is any air in the hydraulic circuit (due to
the incorrect operation of the lock valve).

Pg9

PSA-D11R-F/L & RHWW 5-4-13a



FOLDING LADDER POWER
Caterpillar D1 1R Dozer STEP

Section 2 Recommended Maintenance Procedure

Daily

Visually check st airway and structure for damage, loose component s,
handrails, etc.

Check for hydraulic oil leaks from hydraulic cylinders, plumbing and hoses.

Notify the appropriate supervisor for any observed damage or malfunction.

500 Hours

Grease the nipples on the rotation shaft and sector gears.
Check main mounting bolts for torque.

Check hydraulic oil level in power pack and top up as necessary. (Stairway in raised
position).

Top up using same hydraulic oil as used in hydraulics of machine.
Thoroughly check all electrical wiring for damage, replace as necessary.

Repeat daily check as above

5000 Hours

Change hydraulic oil in tank of hydraulic power pack (5.0 litres)

It is recommended that the same hydraulic oil be used in the power pack as the
hydraulics of the machine.

Grease 4 grease nipples on rotation shaft and sector gears, all of these are
accessible with the stairway lowered, and accessed from under the stairway.

Check and inspect all main bolts on stairway system.
Retorque if required.

Repeat daily check as above

Pgl10

PSA-D11R-F/L & RHWW 5-4-13a



FOLDING LADDER POWER
Caterpillar D1 1R Dozer STEP

Section 3 Operating Procedure

To Lower Ladder (from the machine)
Position machine in a level, safe area, away from the work face, whenever possible.
Apply park brake and lower engine speed to idle.
Check that the area below the Ladder Access System is clear of people and
obstacles, and lower ladder by operating the two position electrical switch adjacent
to the ladder, to the down position by pressing the switch down.
Hold the switch in the down position until ladder is fully lowered.
If the Dozer is parked on uneven ground, the bottom of the stairway may touch the
ground before the ladder is in the fully lowered position.
Should this occur, descend the ladder with caution.

To Raise Ladder
Ascend the ladder onto the landing of the Dozer.
Ensure the area around the ladder is clear of people and standing to the side, clear
of the area the handrails and ladder raises into, operate the electrical switch to the
raise position (up).
Hold the switch in the up position until the ladder is in the fully raised position.
The ladder is now raised and stored.

OPERATING NOTES

NOTE: FLOW CONTROL VALVE ADJUSTMENT:

The valve should be positioned to restrict the flow and speed of the Power Step when
lowering. Adjust the knob on top of the valve by turning left or right (clockwise) when the
step is being lowered, until it is lowering at a safe and reasonable speed.

When it is adjusted, lock the adjusting knob by tightening the grub screw located on the
side of the knob.

NOTE: MAGNETIC 'GO' SWITCH ADJUSTMENT:

The switch target trigger area is located on the opposite side and end from the cable entry
point on the switch. Once it is mounted to the switch bracket, adjust the switch in or out
from the stair steel trigger point, to be within 3mm - 10mm from touching each other when
the stair is in the desired rest position.

[DO NOT EXCEED 10MM DISTANCE BETWEEN THE SWITCH AND STRIKER PLATE].
Test by raising and lowering the Power Step a couple of times and adjust again if
necessary.

Pg1l

PSA-D11R-F/L & RHWW 5-4-13a



POWER
STEP

Section 4 Assembly Complete

FOLDING LADDER
Caterpillar D1 1R Dozer

el
),
)

V
7
&\\\ T~
K N
Q& \\\\\\ 79 W
LY 1) T .
) A A ’ ]
<L 4 W
S/ i \\\\ \\\
l.\l\\\\\ \\\\\\

Y,
W~
&) 0
7 K
llkﬁ \&\
) /\\\\

Pgl12

PSA-D11R-F/L & RHWW 5-4-13a



FOLDING LADDER
Caterpillar D1 1R Dozer

Section 4-1 Ladder Assembly

Item |Part No. Part Name Qty
1 |PS-21924 LADDER & HANDRAIL FABRICATION 1
2 |PS-21977 ROTATION SHAFT 1
3 |[PS-21958 PINION ASSEMBLY 1
4 [PS-21926-01 LADDER SHAFT PIVOT BUSH-MIDDLE 1
5 [PS-21926-02 LADDER SHAFT PIVOT BUSH-NON DRIVE END | 1
6 |PS-21926-03 LADDER SHAFT PIVOT BUSH- DRIVE END 1
7 |CPS-M12X45 BOLT-M12 x 45 8
8 [CPS-M12X30 BOLT-M12 x 30 8
9 |CPS-M12NZP NUT-M12 16
10 |CPS-M12WH WASHER-M12 32

PSA-D11R-F/L & RHWW 5-4-13a

Pg13




FOLDING LADDER

POWER
STEP

Caterpillar D1 1R Dozer

PS-22786A-D11R

Section 4-2 Landing Assembly LHS.

See Parts list Page 15

Pgl4

PSA-D11R-F/L & RHWW 5-4-13a



FOLDING LADDER
Caterpillar D1 1R Dozer

Section 4-2 Landing Assembly LHS.
See Drawing Page 14

POWER
STEP

PS-22786A-D11R

Item |Part No. Part Name Qty
PS-22786 LANDING ASSY 1
2 |PS-22787A HANDRAIL- LHS-FRONT 1
2A |PS-22787B HANDRAIL- LHS-REAR 1
3 [PS-21932 ISOLATOR PIN BRACKETS 2
4 |PS-21930A ISOLATOR MOUNTING ASSY 6
5 [PS-21976 FRONT PIVOT PIN BRACKET 1
6 [PS-21941-02 ANTI VIBRATION BEARING 2
7 |PS-21941-06 RUBBER BUSH 2
8 |[PS-21933 ISOLATOR BUSH PIN 2
9 |PS-21925 MIDDLE BEARING MOUNTING 1
10 |PS-22005 ISOLATED HANDRAIL LINK ASSY 1
11 |PS-22789-01 MOUNTING BAR 1
12 [PS-22789-02 CLAMP BAR 2
13 |PS-22789-03 ISOLATOR ELEMENT 1
14 [PS-22785-04 SIDE MOUNTING PAD 2
15 |CPS-M12X75ZP BOLT-M12 x 75 2
16 [CPS-M12X65ZP BOLT-SOCKET HEAD-M12 x 65 2
17 |CPS-M12X35ZP BOLT-M12 x 35 28
18 |CPS-M12X30ZP BOLT-M12 x 30 12
19 [CPS-M12X25ZP BOLT-M12 x 25 20
20 |CPS-M8X35ZP BOLT-M8 x 35 8
21 |CPS-M12NzP NUT-M12 30
22 |CPS-1/2"NN NUT-NYLOC-1/2"UNC
23 |CPS-M8NN NUT-NYLOC-M8
24 |CPS-M12WH WASHER-HARDENED-M12 98
25 |CPS-M8WH WASHER-HARDENED-M8 16

PSA-D11R-F/L & RHWW 5-4-13a

Pgl15




FOLDING STAIRWAY
Caterpillar D1 1R Dozer

POWER
STEP

PS-22786A-D11R-NG
Updated Handrails

-2 Landing Assembly LHS.

Section 4

See Parts Page 17

Pgl6

PSA-D11R-F/L & RHWW 5-4-13a



FOLDING STAIRWAY
Caterpillar D1 1R Dozer

Section 4-2 Landing Assembly LHS.
See Drawing Page 16

POWER
STEP

PS-22786A-D11R-NG
Updated Handrails

ltem |Part No. Part Name Qty

1 [PS-22786 LANDING ASSY 1
2 |PS-22787A-NG HANDRAIL- LHS-FRONT -NEW GEN 1
2A |PS-22787B-NG HANDRAIL- LHS-REAR-NEW GEN 1
3 |PS-21932 ISOLATOR PIN BRACKETS 2
4 |PS-21930A ISOLATOR MOUNTING ASSY 6
5 |PS-21976 FRONT PIVOT PIN BRACKET 1
6 |PS-21941-02 ANTI VIBRATION BEARING 2
7 |PS-21941-06 RUBBER BUSH 2
8 |PS-21933 ISOLATOR BUSH PIN 2
9 |PS-21925 MIDDLE BEARING MOUNTING 1
10 [PS-HRI-A06 HANDRAIL POST CLAMP 4
11 |PS-22785-04 SIDE MOUNTING PAD 2
12 [CPS-M12X65ZP BOLT-SOCKET HEAD-M12 x 65 2
13 |CPS-M12X35ZP BOLT-M12 x 35 36
14 [CPS-M12X30ZP BOLT-M12 x 30 12
15 |CPS-M12X25ZP BOLT-M12 x 25 20
16 [CPS-M8X35ZP BOLT-M8 x 35 8
17 [CPS-M12NZP NUT-M12 30
18 |CPS-1/2"'NN NUT-NYLOC-1/2"UNC

19 [CPS-M8NN NUT-NYLOC-M8

20 |CPS-M12WH WASHER-HARDENED-M12 98
21 |CPS-M8WH WASHER-HARDENED-M8 16

PSA-D11R-F/L & RHWW 5-4-13a

Pgl7




FOLDING STAIRWAY
Caterpillar D1 1R Dozer

POWER
STEP

PS-22784A-D11R

Section 4-2 Landing Assembly RHS.

See Parts List Page 19

Pg18

PSA-D11R-F/L & RHWW 5-4-13a



FOLDING LADDER
Caterpillar D1 1R Dozer

Section 4-3 Landing Assembly RHS.
See Drawing Page 18

POWER
STEP

PS-22784A-D11R

Iltem |Part No. Part Name Qty
1 |PS-22784 LANDING ASSEMBLY RHS 1
2 |PS-22788 HANDRAIL RHS 1
3 |PS-21932 ISOLATOR PIN BRACKET 2
4 |PS-21930A ISOLATOR MOUNTING ASSY 6
5 |PS-21933 ISOLATOR BUSH PIN 2
6 |[PS-22005-02 CLAMP PLATE 2
7 |PS-22005-03 ISOLATOR RUBBER 2
8 |PS-22789 HANDRAIL ISOLATOR STYLE Il 1
9 |[PS-21927-04 SIDE MOUNTING PAD 2
10 [(CPS-M12X75ZP BOLT-M12 x 75 20
11 |CPS-M12X35ZP BOLT-M12 x 35 20
12 [CPS-M12X25ZP BOLT-M12 x 25 22
13 [CPS-M12NZP NUT-M12 4
14 |CPS-1/2"NN NUT- NYLOC-1/2" UNC 68
15 [CPS-M12WH WASHER-HARDENED-M12 2

PSA-D11R-F/L & RHWW 5-4-13a

Pgl19




FOLDING STAIRWAY
Caterpillar D1 1R Dozer

POWER
STEP

PS-22784A-D11R-NG

3 Landing Assembly RHS.

Section 4-

Updated Handrails

See Parts List Page 21

Pg20

PSA-D11R-F/L & RHWW 5-4-13a



FOLDING STAIRWAY
Caterpillar D1 1R Dozer

Section 4-3 Landing Assembly RHS.
See Drawing Page 20

POWER
STEP

PS-22784A-D11R-NG
Updated Handrails

Iltem |Part No. Part Name Qty
1 |PS-22784 LANDING ASSEMBLY RHS 1
2 |PS-22788 HANDRAIL RHS- NG 1
3 |PS-21932 ISOLATOR PIN BRACKET 2
4 |PS-21930A ISOLATOR MOUNTING ASSY 6
5 |PS-21933 ISOLATOR BUSH PIN 2
6 |PS-HRI-A06 HANDRAIL POST CLAMP (CLAMP ASSY) 4
7 |PS-21927-04 SIDE MOUNTING PAD 2
8 |CPS-M12X35zP BOLT-M12 x 35 20
9 [CPS-M12X25ZP BOLT-M12 x 25 20
10 [CPS-M12NZP NUT-M12 20
11 |CPS-1/2"NN NUT- NYLOC-1/2" UNC 4
12 [CPS-M12WH WASHER-HARDENED-M12 64

PSA-D11R-F/L & RHWW 5-4-13a

Pg21




Pg22

POWER
STEP

PS-22782A

Section 4-4 Landing Assembly Rear

Caterpillar D1 1R Dozer
See Parts list Page 23

FOLDING LADDER

PSA-D11R-F/L & RHWW 5-4-13a



FOLDING LADDER
Caterpillar D1 1RN Dozer

Section 4-4 Landing Assembly Rear PS-22782A

See Drawing Page 22

POWER
STEP

Item |Part No. Part Name Qty
1 |PS-22782 LANDING - REAR 1
2 |PS-22783 HANDRAILS - REAR 1
3 |PS-21928-R REAR LANDING BRACKET -RHS 3
4 |PS-21928-L REAR LANDING BRACKET -LHS 1
5 |PS-21990 RIPPER LIGHT BRACKET 1
6 |PS-M16X50ZP BOLT-M16 x 50 8
7 |PS-M16X30ZP BOLT-M16 x 30 8
8 |PS-M12X35zP BOLT-M12 x 35 30
9 |PS-M12X30zZP BOLT-M12 x 30 2
10 |CPS-M16NZP NUT-M16
11 [CPS-M12NZP NUT-M12 32
12 |CPS-M16WH WASHER-HARDENED-M16 24
13 |CPS-M12WH WASHER-HARDENED-M12 64

PSA-D11R-F/L & RHWW 5-4-13a

Pg23




FOLDING STAIRWAY
Caterpillar D1 1R Dozer

POWER
STEP

Pg24

PS-22782A-NG Updated Handrails

Section 4-4 Landing Assembly Rear

See Parts List Page 25

PSA-D11R-F/L & RHWW 5-4-13a



FOLDING STAIRWAY
Caterpillar D1 1R Dozer

POWER
STEP

Section 4-4 Landing Assembly Rear  S-22782A-NG Updated Handrails

See Drawing Page 24

Item |Part No. Part Name Qty
1 |PS-22782 LANDING - REAR 1
2 |PS-22783 HANDRAILS - REAR - NG 1
3 |PS-21928-R REAR LANDING BRACKET -RHS 3
4 |PS-21928-L REAR LANDING BRACKET -LHS 1
5 |PS-21990 RIPPER LIGHT BRACKET 1
6 |PS-M16X50ZP BOLT-M16 x 50 8
7 |PS-M16X30zZP BOLT-M16 x 30 8
8 [PS-M12X35ZP BOLT-M12 x 35 30
9 |PS-M12X30zP BOLT-M12 x 30 2
10 [CPS-M16NZP NUT-M16
11 [CPS-M12NZP NUT-M12 32
12 [CPS-M16WH WASHER-HARDENED-M16 24
13 |CPS-M12WH WASHER-HARDENED-M12 64

PSA-D11R-F/L & RHWW 5-4-13a

Pg25




FOLDING LADDER POWER
Caterpillar D1 1R Dozer STEP

Section 4-5 Spreader Assembly

See Parts List Page 27

Pg26

PSA-D11R-F/L & RHWW 5-4-13a



FOLDING LADDER
Caterpillar D1 1R Dozer

Section 4-5 Spreader Assembly

See Drawing Page 26

POWER
STEP

Item |Part No. Part Name Qty
1 [PS-22780 SPREADER 1
2A |PS-21931 98 ISOLATOR PIN BRACKET-OUTER LEFT 1
2B [PS-21931 97 ISOLATOR PIN BRACKET-OUTER RIGHT 1
3 |PS-21931 99 ISOLATOR PIN BRACKET-INNER 2
PS-21929 REAR LANDING POST 1
5A [PS-22785 01A REAR TOP INNER MOUNTING BLOCK-LHS 1
5B |PS-22785-01B REAR TOP INNER MOUNTING BLOCK-RHS 1
6 |PS-22785-02 REAR LOWER INNER MOUNTING BLOCK 2
7 |PS-22785-03 REAR OUTER MOUNTING BLOCK 2
8 |PS-22785-06 WASHER PLATES 2
9 |PS-22785-05 WASHER PLATES 4
10 |[PS-21983 ISOLATOR BUSH PIN 4
11 |PS-21930A ISOLATOR MOUNTING ASSY 12
12 |PS-M20X60ZP BOLT-M20 x 60
13 |PS-M20X45ZP BOLT-M20 x 45
14 |CPS-M12X40ZP BOLT-M12 x 40
15 |CPS-M12X25ZP BOLT-M12 x 25 40
16 |CPS-M12NZP NUT-M12
17 |CPS-1/2"NN NUT-NYLOC-1/2" UNC
18 |PS-M20WH WASHER-HARDENED-M20 12
19 |CPS-M12WH WASHER-HARDENED-M12 52

PSA-D11R-F/L & RHWW 5-4-13a

Pg27




FOLDING LADDER
Caterpillar D1 1R Dozer

Drive Unit Assembly

Section 4-6

See Parts list Page 29

Pg28

R-F/L & RHWW 5-4-13a



FOLDING LADDER
Caterpillar D1 1R Dozer

Section 4-6
See Drawing Page 28

Drive Unit Assembly

POWER
STEP

Iltem |Part No. Part Name Qty
1 |PS-63014 HYDRAULIC CYLINDER (Refer Page 22) 1
2 |PS-21974 DRIVE MOUNTING FRAME 1
3 |PS-21959 SECTOR GEAR 1
4 |PS-21984 DRIVE GUARD 1
5 |PS-21954 ACTUATOR CYL. MOUNTING ASSEMBLY 1
6 [PS-21991-02 MOUNTING BAR-PROXIMITY SWITCH 1

6A |PS-21991-01 STRIKER 1
PS-61006-2 GREASE NIPPLE M6 STR. 4
PS-21940-03 PIVOT PIN KEEPER PLATE 1
PS-21959-09 SECTOR GEAR BUSH 2

10 [PS-21959-08 SECTOR GEAR HUB 1

11 |PS-21959-05 CLAMP RING 1

12 |PS-21959-06 SPACER RING 1

13 [PS-M24X120ZP BOLT-M24 x 120 2

14 [(CPS-M20X65ZP BOLT-M20 x 65 4

15 |CPS-M12X70ZP BOLT-M12 x 70 8

16 [CPS-M12X25ZP BOLT-M12 x 25 10

17 |CPS-M10X30ZP BOLT-M10 x 30 4

18 [CPS-M10X15ZP BOLT-M10 x 15 4

19 |CPS-M5X15ZP BOLT-M5 x 15 6

20 |PS-M24NN NUT-NYLOC-M24 2

21 |PS-M20NZP NUT-M20 4

22 |CPS-M12NZP NUT-M12 14

23 |CPS-M12NN NUT-NYLOC-M12 3

24 |CPS-M5NN NUT-NYLOC-M5

25 |CPS-M24WH WASHER-HARDENED-M24

26 |CPS-M20WH WASHER-HARDENED-M20

27 |CPS-M12WH WASHER-HARDENED-M12 20

28 |CPS-M10WH WASHER-HARDENED-M10 12

29 |CPS-M5WH WASHER-HARDENED-M5 12

PSA-D11R-F/L & RHWW 5-4-13a

Pg29




FOLDING LADDER
Caterpillar D1 1R Dozer

Section 4-7

PROP Assembly

Item |Part No. Part Name Qty
1 |PS-21987 PROP MOUNTING FRAME 1
2 [PS-21945 PROP 1
3 |PS-21987-16 ROOF BUTTON 2
4 |PS-21987-14 BOLTING PAD 2
5 [PS-21987-13 SPACER 2
6 |PS-21930A ISOLATOR MOUNTING ASSY 4
7 [PS-40003 BUFFER 4
8 |[PS-21987-11 ISOLATOR PAD 4
9 |PS-21987-10 PROP SUPPORT SPREADER 1
10 |CPS-M12X120ZP BOLT-M12 x 120 4
11 [CPS-M12X50ZP BOLT-M12 x 50 8
12 |CPS-M12X40ZP BOLT-M12 x 40 8
13 |CPS-M12X25ZP BOLT-M12 x 25 6
14 |CPS-M12NZP NUT-M12 16
15 |CPS-M12NN NUT-NYLOC-M12 4
16 |CPS-M10NZzP NUT-M10
17 |CPSM12WH WASHER-HARDENED-M12 46
18 |CPS-M10WH WASHER-HARDENED-M10 4

PSA-D11R-F/L & RHWW 5-4-13a

Pg30




FOLDING LADDER
Caterpillar D1 1R Dozer

Section 4-8 Hydraulic Cylinder

Incl. Items 1A,1B,2,3,4,5,6,7,8,9,11,12,13.

POWER
STEP @

PS-63014-AH

Item [Part No. Part Name Qty
1A |PS-63014A HYDRAULIC CYLINDER 1
1B [PS-63014-P PIN - CYLINDER- (WITH RETAINER) 2
1S [PS-63011K SEAL KIT (NOT SHOWN) 1
2 |PS-63201 VALVE - PILOT OPERATED LOCKING 1
3 [PS-61158-0.30 FITTING - RESTRICTION 90 DEG 2
4 |PS-61154 FITTING - ELBOW- O RING 1/4BSPPx9/16"JIC 1
5 |PS-61157 FITTING - O RING 1/4BSPPx 9/16"JIC 1

6 [PS61163 REDUCER JIC x BSPP 2
7 |PS-61160 TUBE 2
8 [PS-60047 FERRULES/NUTS 2 x each 1
9 [PS-60051-2.8 HOSE- HYDR. (9/6"JIC SWIVEL FITTING 2.8M) 1
10 |PS-61151 FITTING-ELBOW 7/16"JIC 1
11 |PS-61145 FITTING-SWIVEL 9/16"JIC 1
12 [PS-61153 FITTING-O RING 1/4"BSP x 7/16"JIC 1
13 |PS-60050-2.8 HYDR. HOSE 7/16” SWIVEL FITTINGS 1

PSA-D11R-F/L & RHWW 5-4-13a

Pg31




FOLDING LADDER POWER
Caterpillar D1 1R Dozer STEP

Section 4-8 Hydraulic Cylinder - Valve Diagram
See also Drawing page 31

Double Acting Hydraulic System with
directional Control Valve and Cylinder

Lock Valve
24\ DC Motor Hydraulic
F’ump ¥
/ “\ A
Y g' \ 5 Resenwoir
\\..H— / W
- -

24% DC Directional
Control Valwe A A
(Pump Mounted)

Couble Pilet Operated
V1 Va2 Check Valve
(Cylinder Lock Valve)

C1

0.030” el 1, 0.030"

il il
! [
i
Tl ]

Restriction Restriction

Pg32

PSA-D11R-F/L & RHWW 5-4-13a



FOLDING STAIRWAY POWER
Caterpillar D1 1R Dozer STEP

Section 4-9 Power Pack PS-80103A-SLD
See Parts List Pg 35

@ e Hoses shown e
dotted

Pg33

PSA-D11R-F/L & RHWW  5-4-13a



FOLDING LADDER POWER
Caterpillar D1 1R Dozer STEP

Section 4-9 Power Pack PS-80103A-SLD
See Parts List Pg 35

POWER, STER POWER STEP

}
NG| CISYUNTOR DE ENERGIA
8l PLATAFORMA DE BATERIA
0S

POWER STEP
__INTERRUP
AISLAMIENTO
0

" 2PIN
CPS-ACX-2910

CPS-ACX-2911
N

View B

NOTE.
THE RELIEF PRESSURE OF THE POWERPACK IS TO BE SET TO 2800PSI.
IF THE POWERPACK IS REPLACED, THIS RELIEF PRESSURE WILL NEED TO BE
RESET USING INLINE GAUGES.
FAILURE TO DO SO MAY RESULT IN ACCIDENT OR INJURY.
Pg34

PSA-D11R-F/L & RHWW  5-4-13a



FOLDING STAIRWAY POWER
Caterpillar D1 1R Dozer STEP

Section 4-9 . Power Pack PS-80103A-SLD

(Includes Electrical controls &  Accessories)
See Photos Page 33 & 34

Item |Part No. Part Name Qty
PS-80103A-SLD POWER PACK ASSEMBLY 1
PS-21107-METAL MOTOR ENCLOSURE- SEALED 1

3 |PS-80103A POWER PACK 1
3A |PS-80103-CLAMP CLAMP ELECTRIC MOTOR 1
PS-82415 AUDIBLE ALARM 1
PS-84214 BRIDGE RECTIFIER 1
PS-82492 SOLENOID 24V START MOTOR 1
7 |PS-60051-900MM 9/16” |HYDR. HOSES 9/16"JIC STRAIGHT SWIVEL 1
7A |PS-60050-900MM 7/16” [HYDR. HOSES 7/16"JIC STRAIGHT SWIVEL 1
8 |PS-61152 HYDRAULIC FITTING 9/16” 1
8A |PS-61150 HYDRAULIC FITTING 7/16” 1
9 |PS-61177 HYDRAULIC FITTING 9/16” 1
9A |PS-61176 HYDRAULIC FITTING 7/16” 1
10 ([PS-84213 135A CIRCUIT BREAKER 1
11 |PS-84212 5A CIRCUIT BREAKER 1
12 [PS-84303 ISOLATION SWITCH- (INCLUDING BRACKET) 1
13 [PS-1712080 SEALED WIRING BOX 1
14 [PS-73012 TOGGLE SWITCH KIT 1
15 |[PS-82493 BATTERY FEED STUDS 2
16 [PS-HD10-5-16P 5 PIN SOCKET 1
17 |PS-41010 DECAL-Battery Isolation 1
18 ([PS-41011 DECAL-Battery Supply C/B-135A 1
19 [PS-41012 DECAL-Controller Supply C/B-5A 1
20 |PS-41013 DECAL-Battery Supply-Posltive 1
21 |PS-41014 DECAL-Battery Supply-Negative 1
22 |PS-41023 DECAL-Up/Down 1
23 |PS-41024 DECAL HYDRAULIC-HOSES 1
24 |PS-41041 DECAL OIL TANK 1
25 |PS-41019 DECAL BRIDGE RECTIFIER 1
26 |PS-41017 DECAL SOLENOID 1
27 |PS-41018 DECAL ALARM 1
28 |PS-41016 DECAL RAISE/LOWER SWITCH 1
29 |PS-73010 RUBBER BOOT RED 4
30 |PS-73009 RUBBER BOOT BLACK 2
31 |PS-HD10-3-16P 3 PIN SOCKET (PARK BREAK) 1
32 |PS-HD10-5-16P 5 PIN SOCKET (AUT O-RAISE) 1
33 |PS-41032 DECAL AUTO-RAISE SOCKET 1
34 |PS-60051-2.8M HYDRAULIC HOSE 9/16” x 2.8M 1 Not Shown
35 |PS-60050-2.8M HYDRAULIC HOSE 7/16” x 2.8M 1 Not Shown

Pg35

PSA-D11R-F/L & RHWW 5-4-13a




FOLDING STAIRWAY POWER
Caterpillar D1 1R Dozer STEP

Section 4.10 Electrical Controls

Control Pendant Switch
Mounted on Handrail

Proximity Switch Assembly

Mounted on Fixed Landing PS-77005

R PENDANT SWITCH HARNESS

5 PIN PLUG

Cab Harness & Equipment
Refer Wiring Harness Drawings

[ ® ACCESS\(®)
STAIRWAY <

Pg36

PSA-D11R-F/L & RHWW  5-4-13a



FOLDING STAIRWAY POWER
Caterpillar D1 1R Dozer STEP

Section 4.10 Electrical Controls

Item [Part No. Part Name Qty
1 |PS-73013 CONTROL PENDANT SWITCH 1
2 |PS-73013-B CONTROL PENDANT BRACKET 1
3 |PS-77005 HAND RAIL SWITCH HARNESS 1
4 |PS-77009AR AUTO RAISE HARNESS 1 Optional only
5 |PS-77004 CABIN TO SWITCH HARNESS 1
6 |PS-75430 PROXIMITY SWITCH 2 1 x Optional
7 |PS-77002 CABIN BOX LED LIGHT INDICA TOR 1
8 |PS-77003 WIRING HARNESS IN CABIN 1
WARNING

LOW OR FAULTY BATTERIES WILL VOID
WARRANTY ON THE POWER PACK AND ALL
ELECTRICAL SWITCHES AND COMPONENTS

Pg37

PSA-D11R-F/L & RHWW 5-4-13a



FOLDING LADDER POWER
Caterpillar D1 1R Dozer STEP

Section 4.10 Electrical Controls

Material Kit supplied PS-P/PACK-ISO. KIT

LOCTITE 243 TO APPLY ON
HYDRAULIC TANK SCREWS

4 EACH RUBBER
' MOUNTS WITH
HARDWARE

MALE & FEMALE 7/16
AND 9/16 HYDRAULIC

CAPS FOR THE HOSES

TANK PAD MADE OF
RUBBER

/

2 EACH 3/8" X 1 %" BOLTS

Pg38

PSA-D11R-F/L & RHWW 5-4-13a



FOLDING LADDER

POWER
STEP

Caterpillar D1 1R Dozer

Wiring Diagrams Page 1

Suo wu ¢ xoxddy
IMpuo) T HN X34 ssoutey
APISUT SSIUARH A\ €

Pg39

Section 4.10 Electrical Controls

dn j10ddng s1qe)
6-6-81AH-Sd Shid
umoq Sn|q ssoutey| snid aseq OS €00LL N/d
10T9L-Sd N/d €019L-Sd N/d ; LELTXDV-SdD N/d 9ELTXIV-SdD N/d
ssauaey Ajddng
0EYSL N/d
YANIMS 09) dpdudeN mopA ) i oA
A (V) \\. Py 2
weig (@) anig anig
P00LL N/d AV S1ALQ SE
. . £ ’ ! qav) apisup we
SSAUWIRH YNIMS A)IWIXoaJ 0} uiqe)) DU 1980 PN (Paambay] J1) SSIUIBE UOISUIIX

[ 393YS
<0-1020

103J29uUu0) ulg €

Aot md € 110LL N/d

Ajddng u3j

L1Ty8-Sd N/d
AIDIVIIE LINDAID

NAAOA/dN AAA VT

Addng uonrusy
pue A[quIassy asn
apisSuore pajunojy

LELTXDV-SdD N/d

[euIuLd J, m [ [euruLId J,

od ,
2PES "0 nd 9ELTXDV-SdD N/d

Jzzng TA810S-SdO N/d

TOOLL N/
(ssQuae pue xog J10)ed1puy)
anig
umo(/dn Japper]
Jdojedipu

puj T

xog

uiqe
1qe) RO

PSA-D11R-F/L & RHWW 5-4-13a



AjuQ uopdRay( [euBi§ 104 PIs()
FIZF8 N/d
12y1NY IZpLY

SIPTI8 N/d
2.Ins0[OUY I0JOJ\ Ul pue
UO PAJUNOJ] Av[2Y puk WIOH

PoniA 31
uodeag

g [O8O
s [OLO
[ °0

AYA/PIA

X0(] 10)22UH0D Ul SaIIM 21edS ON 2IJON

MO[PA

(aVD 30 IpIS PuBl Sy wopog 1ImoT)

AV YOHAMS Mg YA 18aN PIIUNOLA SI0JIIUUO)) SSIUIBE] V) PUE SSAWIRH YNIMS OO

R g DV oV
B + ;
W E N i] - AA/PY "
() L == == sor8 N u e
D T (@) UMD A0 411
© ELTURLATY
p S Dl AYA/PH H@ J0)R[OS] [BNUBA]
0
m LLvVd LLvVd
LOOPNI N/d
© T1Z1F N/d Kssy apoiq ATl ATl
= Baq 0L poIMS —
w mo ) ey [ _ Y 2
D / PEE aansopuy
o J0}OA] UL SUOLIIUUO))
c 2 - e— 0] p3jyauuoy) 3q o,
= T6¥T8 N/d JANEFIN pue ARISOJ
.W e il s SI[qe) Aapey uiepy
(ru)) YoEd 1IM04 0) PAIUNORN) (ser19338¢ 0] 350]) PAAUNCIA)
[%) £17¥8 N/d B ropy i EITP8 N/d
o) g) dury g dayg 1omog g0 dury gg1
| —
b
c
O
o @) G N
[ —_ TITP N/id
N [ 40 duy ¢
nd S O
L =
Wa 3 N
T _|QI.|
o — o
MO[PA umoq
D — L 6TP78 N/d uowwo) | o J /u
A PIOU|OS JMEIPAH y dn
] — = ¢
o o N
G D | Hoe[g MO[PA TI0EL N/
— . ASIRIOINY YA - BIG YIBd rS
[
= @© < pajeaadQ afaso, ¢ uondQ e WS uaea/]
—_— = cC N HQQ—.—W LOOFPNI N/d
og o 20-1020 e
4o B
s (®]
O o

Xo0g 10j9uu0)

ey puey

‘HLON
LT01¥-Sd [822( - Shid
EITP8-Sd saaneq Jjo axyey Ajddng samog 10y pargddng Jaxeasg yndar) duwy e (73]
(JJO) pasealay] umoys »jeag MNaed )
F00LL-Sd (da3s uo pajunoyy) parddng ssautey
0£FSL-Sd SULIA SN YONMS 0D IPAUSE )
£00LL-Sd panddng Suligg gv)) ssourey (¥)
Z00LL-Sd panddng Suip xog gvD (€)
HE10EL-Sd 1delIg YImMg
E10EL-Sd YIS Im parjddng ssouteH Yopms [1ey pueq (4]
900LL-Sd parddng sdurer] Suiuiesy xog gv) (4]
‘SHLON
%_.n.e_az.wm__. mf.m.e:_:.mm (estea010Y) OEPSL N/d
> F YNIMS 05) IIUSIA
saedg u.,w: _ —a % — =
’id a % J mO MY J‘bO.Z
a LY S 0O
N an| YN
1 — ¥ | " L
.:uuun:::-u ﬂum gho
£019L-Sd proudjos | MO -
o ayeig yied i Buuipm suiyoep
= Buuipy suiysep 1
.w_ S <m YONMS ANeIg AR JUIIBA
v \_©O
(X _I
NUAN/POY =l M S - M._ - s
anig o J dn-anjgy ¢ m
it rWTw mm wm %% wm = AP o 1 OT
v v :;cu_ - .$G__H> B x
[EEI5) 7 "
MO[PA %_.m-.:e*.ww S91-S-91aH- .M #
1 1
asuel(y - €10€L-Sd N/d
1 2AN31 oy AE10EL-Sd N/d sS
080Z1LI-Sd N/d ANSOPUY I0)JOIAl 1RIg Yapmg

ey puey jo doJ, uQ paunop

YNMS [1ey pueH

Pg40

PSA-D11R-F/L & RHWW 5-4-13a



FOLDING STAIRWAY
Caterpillar D1 1R Dozer

POWER
STEP

Page 3

iagrams

D

iring

A[UQ uoni( [BudiS 104 pIsn
PITP8 N/d
121109y 28prag

uodeag

Section 4.10 Electrical Controls

X0(] 10)02UU0D Ul SIIM 21eds 0

0N

AP AMYM/PIY AO[PA
2INSOPUY J0)oy ul pue |SIFI8 N/d w__”ﬂ
g IV U0 pRUNOJN AB[2Y pue WioH ANYAN/PIY apuel()
080712-Sd N/d Xog] 10159uu0)
NUAN/PIY | 2anaLy
(VD J0 9pIS pueH JYSry woyjog Iamory)
AV UNIAS djelg Hied JedN PIIUNOLY $10)29UU0)) SSIWIEH V) PUE SSIWIEH YNIMS 0D
g 3 MUAV/POY = “ALON
) = = hw.-ﬂm_wzvmn_: ‘PANY ST WANSAS ISIEY 0JNY J1 X0g 10}39UU0)) Jo 9 % § sod uaAaq yuil 0wy (6)
D St "PANY LON S1 WIJSAS SIEY 0JnY JI X0( 10)39uu07) Jo 9 %3 ¢ sod yur] (8)
10J%[0S] [ENUEIY ) 1101#-Sd 1832 - sn|d
E1TF8-Sd sarapeq jjo aey Ajddng damo 10y parpddng 1ayeaag ymaa) dury g L)
(JO) pasea[ay umoys aerg Nied (9)
LLvd LLve P00LL-Sd (d)S uo payunopy) parddng ssauaey
11Z1F N/d st AT AT O0EFSL-Sd SULIAL ST[d YIHMS 09 uTE (©)
501 0L wINMS Sy e £00LL-Sd pauddng Supum gy ssouiey ¥
nQ N [EULdY ], =S > - 2 = T00LL-Sd parddng Sutpg xog gvD (£)
D — dE10EL-Sd IEIG YNIMS
T IN - — T E10EL-Sd UMIMS s parjddng ssouteH yagms [1ey pueH (4]
' @ 1030[ UJ SHOY3IULD?) 900.L-5d panddng sdwey Bunep xog avd - (D
—— e 0) PajIAUU0)) Aq 0], ‘SALON
T6FTI8 N/d JALESIN puE ANISO] AJUO ISIEY-0)JNY 10J XO( PILOP UL BILY
PIOUI|OS J3)SEIA % 4 e
® SIqe)) Adyeg Uty aandg d91-S-01AH-Sd | S9I-S-9IAH-Sd
£d
(31un) yoed Jamog 0) pJuUnopy)) . (sarraneg 0) 2501 pAunopy)
- £0£P8 N/d : ;
€178 N/d HoJIMS JRISEIN E178 N/d T 5
40 duy g1 da)g Jomog 40 duy g1 asueiQ g
Jopauuo) pay (asteoiny) OEPSL N/d
5 YIMS 09 dUAUBE
= 6 PUE g SAION JoY
IA pany jou
siey-ony Jryjury  [PEUEIQ
anig =- ::E,m“._ YOS INerg Ned
TITP8 N/d soeg [ SO
g) duy ¢ P
=L
> STA/PoY
9 IMUA/PY
(2] Km\ [Z1]
HOTR AUM/PYY =
6TPT8 N/d uso( [@F dyong 97 O _
¥ ¢ uowuo)y |, NYAV/PIY
_ PemegaEpin | m € wog aes 0 |
= L [TEENTSY r
= 5 [UTEY £ d9T-S-0TAH-Sd | SOI-SOTAN-Sd HEI0EL-Sd N/d Y
EELE] MOIPAN, I r Id 19RIg PIIMS I
; J8UBIQ I ey pueg
TI0EL N/d [ 211313 I3y 4
g 2ansopuUR 10)0[y 080ZILI-Sd N/d [T puey jo doJ, uQ) pajunopy
yaymg umogydn AP0 E10EL-Sd N/d
€ J99ys LOOPNI N/d 2INSOPUT J0JO]Al | Auryorpy UINMS [1EY puEH
Assy apoiq

0-1020

Pg41

PSA-D11R-F/L & RHWW 5-4-13a



FOLDING STAIRWAY POWER
Caterpillar D1 1R Dozer STEP

Section 4.10 Electrical Controls  Wiring Diagrams Page 4

0201-02
WIRING HARNESS 1 Sheet 5

5 Red/White
6 Red
- Red/White - Beacon Red/ White to Beacon
Red/ White from Rectifier
Go SW. Auto Raise Orange Black - Earth
Plus Park Brake SW. 1 8 Black x 6 Earths
Step Down Yellow - Down 2
2
Step Up Blue - Up 4
Park Brake Harness - P/N: -PB
Plug Term Colour Terminal ID.
©) Red - COM Length 10m
(A) Red/White - N.C. (Harness Flex No 12)
B) Orrange - N.O.
Go Switch Harness (Auto Raise) P/No 77009-AR
Plug Term Colour Terminal ID.
B) Blue - No. 1 Terminal N.C. Contact
: s Length 10m
(E) White (Spare) - No. 2 Terminal N.O. Contact (Harness Flex No 12)
(A) Orange - No. 3 Terminal N.C. Contact
©) Brown (Spare) - No. 4 Terminal N.O. Contact
Go Switch Harness (Cabin to Go Switch) P/No 77004
(Cabin Indicator Ladder Up/Down)
Plug Term Colour Terminal ID.
(B) Black - No. 1 Terminal N.C. Contact
A Length 10m
(B) Black - No. 2 Terminal N.O. Contact (Harness Flex No 12)
(Bridge No. 1 and No. 2 in Go Switch)
(A) Red - No. 3 Terminal N.C. Contact
©) Yellow - No. 4 Terminal N.O. Contact
Hand Rail Switch Harn P/N 1
(Handrail SW to Power Pack Box)
Plug Term Colour SW Contacts
©) Red/White - No1l - Length 10m
D) Blue = No2 = (Harness Flex No 12)
(B) Yellow - No3 -
(A) Green - No 4 -

Pg42

PSA-D11R-F/L & RHWW 5-4-13a



FOLDING STAIRWAY
Caterpillar D1 1R Dozer

Section 4.10 Electrical Controls

IRING HARNESS 2

Gao Switcl

Auto - Raise Connection

N.C. - Orange
N.O. - Brown

Up/Down Lights Connection

Contacts

1 - Red/White
2 - Blue

3 - Yellow

<4 - (Green
Pend Switc)

Standard Switch Wiring and Connections

PSA-D11R-F/L & RHWW 5-4-13a

POWER
STEP

Wiring Diagrams Page 5

Blue
White (Spare)

Black .
Black I L

Power Supply

Up Switch

Down Switch
Start Sol Motor
|FRS Power Pack
only (Spare)|



